HEARING OFFICER’S REPORT

TO: The Honorable Shawn M. Garvin
Cabinet Secretary, Department of Natural Resources and Environmental Control

FROM: Lisa A. Vest
Regulatory Specialist, Office of the Secretary
Department of Natural Resources and Environmental Control

RE: Applications of Sussex County Council (“the County”) for a Phase 2 Upgrade and
Expansion Project at the Inland Bays Regional Wastewater Treatment Facility
(“IBRWTEF” or “Facility”), located in Sussex County, Delaware.
(Hearing Docket No. 2022-P-W-0008)

DATE: May 25, 2024

l. BACKGROUND AND PROCEDURAL HISTORY:

A virtual public hearing was held on Tuesday, May 10, 2022, at 6:00 p.m. via the State of
Delaware Cisco WebEx Meeting Platform by the Department of Natural Resources and
Environmental Control (“DNREC” or “Department”) to receive comment on the pending
applications of Sussex County Council (“the County” or “Applicant”) for (1) an On-Site
Wastewater Treatment and Disposal System (“OWTDS”) Construction Permit for a proposed
Phase 2 upgrade and expansion project at the County’s Inland Bays Regional Wastewater
Treatment Facility (“IBRWTF” or “the Facility”); and (2) an OWTDS Operations Renewal and
Modification Permit authorizing the operation of the current and future wastewater treatment and

disposal systems (“Applications,” “proposed project”).

The County currently owns, operates, and maintains the IBWTF for the receipt, treatment
and disposal of domestic wastewater for the County’s service territories, and, as such, is
authorized by the Department as the Permittee of that OWTDS. The Facility consists of
headworks with screening and grit removal systems, two Biolac aeration lagoons for biological
nutrient removal (BNR), two clarifiers, biosolids handling, dewatering, and storage facilities, a

chlorine contact tank for disinfection, and two treated wastewater (effluent) storage lagoons.



Presently, up to 2.65 million gallons per day (“MGD”) of effluent is discharged to 432.5
acres of agricultural fields via eight center pivot spray irrigation systems. The Facility’s current
Phase 1 operation is authorized by the County’s OWTDS Operations Permit No. 359141-05.

The County is now applying for an OWTDS Construction Permit for a Phase 2 upgrade
and expansion project at the IBRWTF (“Construction Permit”). The Phase 2 project’s scope
includes increasing the Facility’s wastewater treatment capacity from 2.65 MGD to 4.00 MGD
by installing new screening and grit removal systems, constructing two additional Biolac
aeration lagoons for BNR, constructing two additional clarifiers, and upgrading/expanding
existing pumps, blowers, biosolids, filtration, and irrigation pump systems. The Phase 2 project
will also increase the facility’s disposal capacity from 2.65 MGD to 6.96 MGD on an annual
average basis by adding approximately 347.9 wetted acres on County-owned forested land.
Treated wastewater will be pumped from the IBRWTF effluent storage lagoons and distributed
to spray fields with fixed-head sprinkler systems. The distribution system consists of 17,900-ft of
16” PVC C900 distribution lines which feed 186,960-ft of 4” PVC C900 lateral lines that
connect to the sprinkler heads. The Phase 2 project is located on the north side of County Road
306, between County Roads 307 and 303, Sussex County, Delaware.

The Phase 2 upgrade and expansion project will also allow the County to distribute
treated wastewater to nearby farmers for the irrigation of agricultural crops, in accordance with
3 Del.C. 82301 and Section 6.11.8 of 7 DE Admin. Code 7101, Regulations Governing the
Design, Installation and Operation of On-Site Wastewater Treatment and Disposal Systems. The

County is proposing to distribute treated wastewater to the following parcels:

Qwner Site Tax Map Number Zoning

Pelican Point

Sussex County 12.79 Acres

234-16.00-906,00 Open Space Area A1

Hollyville Farms, LLC Whikiington Estatss 234-21,00-171.00 | AR-1-Agricultural

55.18 Acres Residential
Avebury LLC Hurdle Avebury Subdivision o024 a5 s
Property 25.23 Acres 234-16.00-28.03 SWM Open Areas

Sussex County 14411 Hollyville Rd 234.16.00-28.00 AR-1-Agricultural

209.54 Residential
N/Townsend Rd
Sussex County NE/Tamony Cometary 1| - 294:18:00:23,00 Exempt
Parcel A

50.0 Acres

24458 Townsend Rd 234-16.00-21.01 AR-1-Agricultural

\
Double H Farm, LLC 98.84 Acres Residential




In addition, the Phase 2 project includes the construction and potential use of a
submerged gravel wetland system. The wetland system is a research and demonstration project
designed to evaluate the effectiveness of constructed wetlands to serve as an innovative
alternative to treated wastewater storage in lagoons, provide an enhanced treated wastewater
disposal option, and remediate local groundwater resources. It should be noted that the discharge
of treated wastewater to the wetland system will require separate Department approval that is not
a part of this present Application package currently pending before the Department at this time,
and there is no guarantee that the County will be permitted to send effluent to the wetland system

or that the wetland system will subsequently be fully permitted for treated wastewater use.

The constructed submerged gravel wetland system, if permitted in the future, would be
located on North Burton Field, Parcel Number: 234-22.00-10.00. The distribution of effluent to
area farmers and the constructed submerged gravel wetland system does not provide the
IBRWTF with additional disposal capacity beyond 6.96 MGD on an annual average basis, but
rather, would provide an additional potential alternative disposal outlet, and lagoon storage
alternative. The proposed Draft Permits currently pending in this matter only govern the

construction of and the potential wastewater discharge to the submerged gravel wetland system.

Along with the OWTDS Construction Permit, the County is also applying to renew and
modify their OWTDS Operations Permit for current (Phase 1) operations and to authorize the
future use of the new equipment, treatment, and disposal systems installed during the Phase 2
upgrade project. In addition to authorizing increased treatment and disposal capacity, the
OWTDS Operations Renewal and Modification Permit (“Operations Permit”) will also authorize
the discharge of treated wastewater from IBRWTF to rapid infiltration basin systems (RIBs)

owned and maintained by Artesian Wastewater Management, Inc., or the County.

The above Applications were submitted by the County in accordance with 7 DE Admin.
Code 7101, Regulations Governing the Design, Installation and Operation of On-Site

Wastewater Treatment and Disposal Systems (hereinafter referred to as the “Regulations”™).



The hearing record (“Record”) reflects that, following a thorough review of the above
described Applications, the Department prepared initial Draft Permits and published Legal
Notice in both the Delaware State News and the News Journal on April 20, 2022, advising the
public of the Applicant’s above-described proposed project and providing the Draft Permits
prepared by the Department. The Legal Notice further stated that a virtual public hearing would
be held to consider comments on the proposed project on May 10, 2022. Notice of the public

hearing was also placed on the State of Delaware Public Meeting Calendar at that time.

Department staff, representatives of the Applicant, and members of the public attended
the public hearing held on May 10, 2022. The public hearing was held virtually on the WebEx
platform, resulting in the potential of a greater level of participation by members of the public
(when compared historically to in-person attendance at such events). Comments were received
from the public concerning the pending Applications, both at the time of the public hearing and
subsequent to the hearing, as the Record remained open for public comment through June 7,
2022. All comments were posted on the DNREC public hearing web page dedicated to this